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P s HULIBAL R2 40V 40V 6. 0Ah 216Wh
B&EL 4k Chinese
Name of Sample $£x
English
Hoe T 1122080229
Sample No.
EX X V) YL il s CFE ) TR )
Consignor
EFE4 if ﬂf-a”‘lf-e.r’ﬁ- ( mﬂu T4y )
Manufacturer

AR F
Test method

Wi 16 R8s Bl T 9
38,5 !l!asum] of Tests and Criteria ST/SGAAC 1071 Rev. T
Seetion 38,3

ST/SGAAC. 10711/ Rew. 7

FIZ Ak

IRGTH SIRYe b F D

ST/SG/AC. 10/11/Rev. 7 38,3 IN Manual of Tests and Criteria ST/SG/AC /1 Rev. 7

Criterion Section 38,2
L=
kil (I A T A
i Appearance Black Plastics cement and metal shell
#wﬁﬂ’% 2022-08 09 ﬁ@!@ia ﬁ 2022-09 02 ~ 2022 D922
Accepted Date Test Date

ARA A

Test ltems

o PRSI BB sl b b AR B 3R el Aoy R s
Altitude stmulation, Thermal test, V un'n ton, Shock, External short
civevit, Inpact, Overcharge, Forced discharge

ERREl, R TT SHLATE GOBG RRRE T ST/SC/AC. 10411/ Rev. T 38, Shyifbaiak
The sample has passe ‘d the test items of UN Manoal of Tests dL;;i Lriteria
AME |ST/SCAC 10711 /Rev. 7 Section 38,3 P e

Conclusion

e (D r{ 20,7 GR0

&ix

Comment

uf FE LA A Rechargeable Lithium Battery. /

Rtk

Consignor
Address

/ R KA
Post Code

315200

A
Approver:
B

Title:

1% #3 5
7% ?‘J Checker:

FE AL AR [ iead of Flectrochemical Testing Department)

,&ﬁ‘$ Coﬁ;:;]cr: ﬁﬁ'

T
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Name of Test Standard requirement or The

No. ltems Clause Number of Standard Test Result | Conclusion | Remark
AT HE Sl A T
P s Tl WS ST/SG/AC 1011 Rev. T 38,3 14421, 1 W |
| f UN Manual of Tests and (rlteria ~ Firerdis 1 /h#\_
Altitude ST/SG/AC, 10°11/Rev. T Section 36,3 Test | o Appendix 1 Ceor
simulation T. i HEEO

S bt
o1
[ Tes1s

BE N 43
s 3 )
o3 ﬂwﬁ N Mannal Sae :'\]}]'rf’.l’.dj_?{ 9 'I%F.:;

A
Thermal test [s1:sciac. 10/11/Rev.
2 Piaseed
ft
s LA HT b AE T
#zh MhS ST/SGIAC. 10/11/Rev, T 98, 4 1AH0T. 3 S 3
! Vibrati N dammal of Tests and Crireria S;L: Appetudix 3 T
g STASGAAC 1071 /Rew. T Seetion 38,3 Test ' Passed

A R AE T
i C10/01/Rew, T 38,8 I8ET. 4 LB 4
4 N Manual of Tests and Critert Sen Appendit 4 s
Shock ST/SG/AC, 10711 Bev. 7 Sectior HE P-.Ill. i)
HES N bt e+
SMEEs e ST/56 W 11/ Rev. T 38,5 Bp A 5
5 IN Mannal of Test e ekl ki 13 Lo i
External short o/ <caf 10/11/RBav. = Swmt 8. Appead g ,”J"'{'
cTpmitE g Paszed
Hay s s HibpdE F
o Hs ST/S6/4 L1/ Rev, T 34, [ i 1
B EN Mamaa] of Tests and Criter ‘:,:\”.' Yoo o s
Impact ST/SG/AC. 10710 Rev. T Seciion 38,3 Test LSRN p.”. -od
T flaset
BT Lihde AP 7
O WS ST/8GAAC 1071/ Rev, T 345 THART. 7 W 7
T N Mannal of Tests and Crit oty | st i o L g
Overcharge  [s1:56/A¢. 10/11/Rev. T Suction 35,3 Tost e RN e l:ﬁ |
]_ . s =0
e gl S E AR |
Wkl ({3} SGAAC, EOA1 1 Rew, T 38,04 AHOT. 8 HEEEE R
g 2 N Manual of Tests and Criterin S -;._ srlin B A i
Forced discharge s scAc. 10711 /Rov. T Section 8.3 [est R },:_!_ ‘i'k
1.4 dEEM

RRAIFH FRETHLNE :20°C -24°C ; R MR : /%

Test Environment Ambient temperature:20C 24°C:Ambient humidirty: /%
Condition

AR RA B
AR, Test Item

Subcontracted Test saEBE | A& o 5
Condition Subcontracted | Name Post Code

Laboratory M hE ¥, 5
Address Tel
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" 3

No.

AR B 2 AR

Name of Test liems

i 5 B

AMiitude simmlation

#3

HEREA

RIEH Before

#HIe & After

REHRA

Flew k| Ha

left blank

ﬁ% Sample Status jﬁ- '% Pl W, /E ;'ﬁ 5 3 #F Eﬁ- W,k Mass Loss | Residual A g#
Sample Mass ocv Mass ocv QCV | Other
No. ‘g v ‘g v % % Event
00L | jor pare i f 205540 | 4068 | 205535 | 4058 0.00 | 99.71 | o
002 | oy muriit | 2088.07 | 40.74 | 2068.02 | 40,48 0. 00 99.36 | ©
003 | (o mnn e o | 2057.57 | 40.88 |20s57.51| 4055 | oo | e9.73 | o
004 | jyironi®E | oooss.18 | 40.62 | 208513 | 40.52 0. 00 99.75 | ©
005 | sseveriioe o | 208948 | 40.70 | 2059.44 | 40.58 0. 00 99, 0
006 | e iy ok o | 208872 | 10.58 | 2088.67 | 40.48 0. 00 99.75 | ©
07 | seromairoe o | 2069.57 | 40.56 | 2069.53 | 40.47 0.00 | 99.78 | o
008 | sscpiirec s | 2088.75 | 40.57 | 2058.72 | 40.48 0. 00 99.78 | ©
J_ i_\-;,-}_-‘_, i, This spree intentionalls

Fik: LR VIR D-AK R-RE F-iek 0-AMiR. RiBA. LMK, RHRE. Bik.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly No Rupture & No Fire.
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A5 5 RAGRE 4 | A

NO. Namc GfTes* HC]]‘!S Th‘.'l‘"’!a]. R |

#a|  maey | SR B BEE A | gk Mawm
%5 Samiple Status RE | FHEE RE | FBEE| Mass Loss| Residual | L

Sample Mass ocv Mass ocv ocv  |Other
No. ‘e v ig v % M Event
001 | ot pobhl | 2085.35 | 40.56 | 2053.95| 40,06 | o007 | 9877 | o
002 | epepniil 1206802 | 40.48 | 2066.72 | 40.04 0.06 | 991 | o
003 | jonpurie e o | 2057.51 | 40,55 | 2056.13 | 10.06 0.07 | 98.79 | o
004 | |l ®hL o055, 13 | 40.52 | 2053.88 | 40.04 0.06 | 98.82 | o
005 | oo it | 2089.44 | 40.58 | 2088.12 | 40.07 0. 08 98.74 | o©
006 _‘r‘:ti[“IY:JIJl?-t{}ME:h 2058. 67 10, 48 2057. 40 10. 04 0. 06 98. 91 O
007 _“;r"lif‘h*:”;}h 2064, 53 0. 47 2068, 23 10, 04 0. 08 48, 94 O
008 N 2058.72 | 40.48 | 2057.30 | 40,04 0.07 98.91 | ©

25CYC Fully charged

v oprete o [This space imtentional ]
-
‘J I\ el laeft blank

HiE: LR VIR DA R PRtk 0-RRF. ABRA. LK. £k8. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly.No Rupture & No Fire.
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NO. 11220802249

hi11

A%

BeRIA B 4 AR

5

3
No. Name of Test tlems | Vibyrat ion
5| HBRA AR REE Al |z g% | flass| L
ﬁ%‘ Sample Status /ﬁi ?ﬂ;ﬁ'-@& «E'_% FF38- % & | Mass Loss | Residual 5,'{"?»
Sample Muss oCcyV Mass oCy oCv Other
No. g v g N % % Event
001 OV il 2053.95 | 10.068 | 2054.04 10. 05 0. 00 94, 98 O
LCYC Fully charge:d
002 | aerembRt o fogee 79| 40,00 | 2066.75 | 40.04 0. 00 100. 00 o
1CYC Fully ehareed
. LeYCsR -l e R SRR Y . i
003 1CKC Fully charged | 2096.13 [ 10,06 | 2056.15 |  40.08 0. 00 £00. 00 O
004 | oy piioe o |2053.88 [ 40.04 | 2053.91 10, 04 0. 00 L00. 00 >
005 | ssqompiie o |oose.12| a0.07 | 205818 | 40.06 0. 00 99. 98 0
006 | sictc rutty soged | 206740 | 40.04 | 2057.42 | 40.04 0.00 | 100.00 | o
2HYCHE R ol il ‘ _
007 | sseve Fodly et | 2068.23 | 40.04 | 2068, 27 10, 04 0. 00 100. 00 o
008 | pnpos ol o l2057.80 | 40.04 | 2057.36 | 40.04 0.00 | 100.00 | o
: i‘-,.r,r [r This space intenticns. v

left biank

Noie: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting.
No Disassembly.No Rupture & No Fire,
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WHOYC Fully elarpe

6,11
S 1 RMAA LA |
No. Name of Test Items ok
A A Before RIS B Aller
P g — ﬁ e RERA (HaeE | fe
%5 Sl St BE | FREE| KE |FBEE| MassLoss | Residual | HLE
Sample - Mass ocv Mass ocv OCV | Other
No { 2! N e iV % % Evemt
ACFEET, - 5 ; ; 7
001 | yoytppiaiet | 205501 40.05 | 205402 | 40.02 0.00 99.93 | o
002 | jeqrmrrt | 2086.75| 20.01 | z2066.71 | 40,04 0. 00 100.00 | ©
) LCYESE g . . -, . . ;
003 IOV Ful 1y eharged 2056, 15 0, 06 20586, 09 40, 05 {0, 00 439, 98 ()
004 | epiire® | 2053.91| 40,04 | 2053.85 | 40.02 0. 00 99. 95 o
005 | soromriy e o | 205819 40.06 | 2088.13 | 40.05 0. 00 99.98 | o
008 | sve mure e | 2057.42 | 40.04 | 2057.38 | 40,02 0. 00 99, 45 0
007 | ssveroria oo o1 2088.27 | 40.04 | 20822 | 40.02 0.00 99.95 | o
008 Ay 2057.36 | 40.04 | 2057.31 | 40.02 0. 00 99.95 | o

A FEEE

leln blank

This spaee intentionally

Gik: L-mi V- D-ARR R-3LAL FAe KO-k, AR, AMK. SHE. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly No Rupture & No Fire.
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11

A5

R B Z A

SRR

No. ? Name of Test Hems External short cirenit
TP HERE HELOREHEL ML
Sample No. Sample Status L Emem‘%—[mn?cmmm Other Event

001 LT R AL "::?. 1 0

002 5b. B 8]

003 ICIC Muity chavaed 56, 4 O

005 zﬁ(f(’fa\ffﬁ:ﬂnu s Q

006 25 ?f(?jl ITj Tﬁf{l}gm; T »

T
007 ot ';Llil-.;,-ml o0 e
008 - |l7h||' 57.3 0

BLFAEH

This space intentional s
hlank

@it Dk R0 FRK 0-RAMK, £RK. LKL,
Notc: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Firc & No Rupture.
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i g
No.

0

R A B £ Ak

Name of Test lteins

fitr it

[mpact

HauRBRHE

Houla s HBRE LI E
Sample No. Sample Status Al Exl‘enl:ﬂlcfcjulpcmlllrc Other Event
N2 lﬂlfi‘[’;{m—]r:k:i;;:n Ly 2.2 2
011 lt'aiﬂl{ﬂﬁ?{?:;:tli\, 213 O
NC AOideil
e (e ‘_fﬂf)[:l/flltl i =
s Il."ri{{'-\:“:({‘l"':‘ﬁi;u;:i iy 2.6 Q
i3 2:(1;{ ['ffl‘f{:fpc:cllfu i i
015 i 9 137. 9 0
016 zﬁ( ot N 93. 8 0
017 g{:c\f{“':fir :' Ly 109. 3 Q

S R E

This space inteniionally lef:

blank

Wik D-ARIK PR O-AfBik, LAk,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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BF . RARB LA | LA

No. Name of Test iems | (yepcharge
e s ek & H AT R
Sample No. Sample Status Other Event

LCYCRE it
- IOYC Bally whavgod 0
‘ [CYCE 4 Al O
020 ICYC Fully charged
. LEYC s Al )

02t ICYC Fuily charged £

o LCYCoE 2 e

022 1CYC Fully charged d

: 250%CE A ferl

023 20YC Fully charged 0

2HCYCTE LR

2 : i )

024 200%C Fully cherged :

- 200¥CE A (

025 2 -'i__- har <

026 r}.-_l,‘;{,“l |-|.| ..l.l __ I.:',I'. | 0
BF % This space intentionally left blank

&k DMK PRI O-RARIR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Bz o A E L AR SR AR
No. Name of Test Items Forced discharge
BasE IR A Fe g
Sample No. Sample Status Other Event
027 e s ]Erl}](i[. :Mlt{f e Q
028 T 11: jlxﬁ:i ]‘:.u e o
029 1CYC I]fi?E{lL rEJ.m“h(rr worl &
030 1ye il-‘:{}zr'ﬁf-.-h [i';';_-f;argm “
031 10¥C li[:f;t 4[1::?1 - 0
032 o0 ""{j,:, w3 o §
033 ik ]f_;;,'} o
034 B ‘ J'I . 0
55 i Ililr;flf’llil-: zl |I O
038 LC¥C Ful E mlm{,:! 9
037 25CYE ?{Jtl \II t::{:tu ged 0
2BCYCE A RR
038 280YC Fully j tise ‘wq ged i3
039 J}(‘](: F)E:lr[‘; d:f;::n;«,m 9
040 I :i:i]i ‘:.-;rjfil?ntgs’f .
041 25 J{‘Ir. EI1:I ll.li. ll Extlllltﬂ ‘genk .
042 2:‘1['1‘#‘. !:lEE‘E\' eii.li;i:'*lliwﬂm! o
043 25( ‘1( 'J |IL :: f{ I}_ -;Ei:i[i-lil;[a:'gvll o
014 250%C Pl |; :!;rfi_-rr?m-gm e
045 25(:1'{?;;;: I[ lv ; I:i -IE,, rged Q
0486 I&:E('Y!;._;El :;I |I v drf‘\:}lnmgod i

#iE: D-RRR F-R K 0-Zffk. Ak,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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